Page 1 of 8

H35-45503N
Engine Parts List #1

N\
N
\ ' ,””/
\.u- n.uw § /A N
\ Y A ~ 57 == -
\e M/ N g /7 ¢ &
\
,Ar
\
\
- N R g N
o o
)
P~
o)
/ 3 )
, “ ; &r 1) ] e \\ 1 mx “““ ;
" "Ny //! RN /1 fler yf \“.. \ 7
/) ) 4 “ A : 5
<< " cww_..n_- “,. N j ; ; ,,m“ mm“ﬂ
— ! { s - \
=B , a0 B : hane
M W / ~d & .mm
ol BO™ 0 , &
| T g
=N\
‘\\" P u .h- B
47 TR N . .\m ,‘,_
, 3,
_' - V1)
wuu-‘ . m mw \‘ m,
r~ a‘ 0 \\\m x“e . ,,urm“
[ L / o) \
SRR @ { M@
\ I M,"/uv
. =
& = ..
& Jo i G
\‘n/f ¢ manx
20\ & \
) &
ot I~
/ _A\." o
/ N -
A' / ‘ A S /,I ™ B
\ / m.u.v g «~

, &

J——

@< E__“

&




H35-45503N Page 2 of 8
Engine Parts List #1

Ref # Part Number Qty Description
1 33164A 0 Cylinder Assy. (2-1/2" Bore)
2 26727 0 Pin, Dowel
3 27642 0 Plug, Drain
4 29183 0 Seal, Oil
5 29314B 0 Valve, Intake (Standard) (Conventional
5 29315C 0 Valve, Exhaust (1/32" oversize)
6 29313C 0 Valve, Exhaust (Standard) (Conventional
6 29315C 0 Valve, Exhaust (1/32" oversize)
7 31671 0 Cap, Upper valve spring
8 31672 0 Spring, Valve
9 31673 0 Cap, Lower valve spring
11 32555B 0 Crankshaft Assy.
12 29783 0 Pin, Crankshaft gear
13 27613 0 Gear, Crankshaft
14 34514 0 Piston, Pin & Ring Assy. (Std.) (2-1/2")
14 34515 0 Piston, Pin & Ring Assy. (.010 oversize)
14 34516 0 Piston, Pin & Ring Assy. (.020 oversize)
14A 32538B 0 Piston & Pin Assy. (Std.) (2-1/2")
14A 32548B 0 Piston & Pin Assy. (.010 oversize)
14A 32549B 0 Piston & Pin Assy. (.020 oversize)
15 28986 0 Ring Set, Piston (Std.) (2-1/2")
15 28987 0 Ring Set, Piston (.010 oversize)
15 28988 0 Ring Set, Piston (.020 oversize)
16 20381 0 Ring, Piston pin retaining
17 30963B 0 Rod Assy., Connecting
18 26706 0 Bolt, Connecting rod
18A 32610A 0 Bolt, Connecting rod
19 28594 0 Dipper, Oil
20 27573 0 Nut, Connecting rod bolt
21 33159A 0 Camshaft (Ext.) (Compression Release)
22 27241 0 Lifter, Valve
23 30757B 0 Cover, Cylinder
24 26208 0 Seal, Oil
24 27897 0 Seal, Oil
24 28540 0 Seal, Oil
24 30256 0 Seal, Oil
24 31333 0 Seal, Oil
24A 30318 0 Seal, Oil (Camshatft)
25 27625 0 Plug, Qilfiller
26 29673 0 Gasket, Filler plug
27 27677 0 Gasket, Cylinder cover
28 30564 0 Screw
28 650488 0 Screw
29 610961 0 Key, Flywheel (Std. Pt. Ign.)
30 650168 0 Washer, Flat
30 650675 0 Washer, Flat
30 650708 0 Washer, Flat 5/16"
31 650489 0 Screw
31 650516 0 Screw
32 29953B 0 Gasket, Cylinder head
33 30579 0 Head, Cylinder
34 26073 0 Washer, Connecting rod bolt
35 6021A 0 Screw, Hex flange hd., 5/16-18 x 1-1/2
35 650628A 0 Screw, Hex hd. cap, 5/16-18 x 2-3/8
35 650694A 0 Screw, Hex flange hd., 5/16-18 x 2



H35-45503N

Engine Parts List #1

Ref #

Part Number

<
<

Page 3 of 8

Description

35
35
36
37
37
38
39A
40
44
45
46B
48
48
48
49
50
56
57
58A
59
63A
64
64A
65
66
67
68
69
70
76
77
86
87
88
89
90
91
92
106
107
108
109
110
113
114
115
115
115
115
116
120
121
127
128
130

650695A
650865
28212
33636
34251
31619
31337
31410
650128
32649
34597
30646
650451
650840
650548
31335
31336
31858
34593
28277
31334
33342
33341
650561
650168
650701
610118
29212
33663C
30981
30980
6201
31688
610609
29752
33876
30968
30969
30574
30591
29193
30588A
30590A
30688
32660A
33032
34118
34210
410144B
650665
650128
29745
34212
30200
27275

[cNololololololololololololololololololololololololololololololololololololololololololololololololoN ol oloNe N

Screw, Hex flange hd., 5/16-18 x 2-1/4
Screw, Special Hex hd. tapped, 5/16-18 x 2
Spacer

Plug, Spark (Champion J-8 or equivalent)
Resistor Spark Plug

Gasket, Breather cover

Breather Assy.

Element, Breather

Screw

Gasket, Intake

Pipe, Intake

Screw, Phil. fil. hd. Sems, 1/4-20 x 1-3/8
Screw

Screw, Fil. hd. Sems, 1/4-20 x 1-7/32
Screw, Hex washer hd., 8-32 x 5/16
Clamp, Governor lever

Lever, Governor

Link, Throttle

Spring, Extension

Washer, Flat

Rod, Governor

Baffle, Blower housing

Extension, Baffle

Screw

Washer, Flat

Screw, Hex washer hd. shakeproof,
Cover, Spark plug

Screw

Housing, Blower (5.56 dia. starter mtg. bolt
Bushing, Crankshaft

Bushing, Crankshaft

Screw

Gasket, Carburetor (1/8 thick)

Wire, Ground (One female fitting & one eye)
Nut

Gasket, Stator

Nipple, Oil (2-1/2")

Cap, Oil drain

Shaft, Mechanical governor

Gear Assy., Governor

Ring, Retaining

Spool, Governor

Washer, Flat

Screw, Hex hd. Sems, 1/4-20 x 1/2
Tank Assy., Fuel (Charcoal Poly) (1 qt.)
Cap, Fuel filler (Red Plastic) (Spurt
Cap, Fuel filler (Red Plastic) (Spurt
Cap, Fuel filler (Red Plastic) (Spurt
Cap, Fuel filler (White Plastic) (Std.)
Screw

Screw

Extension, Blower housing

Bracket, Holddown

Screw

Clip, Hi-tension wire



H35-45503N

Engine Parts List #1

Ref #

Part Number

<
<

Description

Page 4 of 8

132
134
135
160
161
162
162
162
163A
164
165
174
182
182
229
230
231
232
233
234
291A
292
293
294
295
297
298
299
300

34126
650643
28545
32410
30322
30200
650139
650152
33858A
31342
650549
610973
0
29752
32576
31680
650815
650607
33667
33668
550223
30547A
30548A
630978
630932A
632117
611002
590473
33233

cNolojlololololololololololeololololololololololololoNoNo Ne)

Bracket, Grommet mounting
Screw

Grommet, Plastic

Knob, Speed control

Nut & Lockwasher

Screw

Screw

Screw

Bracket Assy., Speed control
Spring, Compression
Screw

Terminal Assy.

Rivet, Pop

Nut

Seal, Snow guard

Guard, Starter

Washer, Belleville

Nut, Flywheel

Cup, Starter

Screen, Starter

Decal, Name

Contact Assy., Breaker
Condenser

Diaphragm & Gasket Assy.

Inlet Needle, Seat, Gasket & Spring Assy.

Carburetor
Magneto, Tecumseh
Starter, Rewind
Gasket Set



Page 5 of 8

S

A.- .-Iv
ANGS)

b ;_n
fz n—m_-

-3
\, o
. ) < & .
g \ #2) g “V ?.. N “p o
,, , N (7Y 6 G, 2
G ( o ,
mm \, .. = v ' ‘ H VV “ v- Hvu A :\—\ NS
“~ & : ,.k _— T _ @'~ ,u\ ,\
Y- - ) T 4 K
ey o ©
{ 8 o o 3
- ® AmL. - o~

.,.‘
B
@ \?
310N __\ vuv
i ,u
N
.n_.,_

I €3 AR
2 N < ‘“\... )
7

/
Ry &
A A

o

2
7 Cy >y
PR N
ot "w. Amwmm\v
" , /| @
\ Mv -
N ) 2 1w
Qe - o\~ &/ i

S>3
£

N O d

At \“““ 3 oy g

'\ P L | 5 /
g B | g
“ UER :
= = ,
N
<[
§
P e
m; 0 w:aw Xy &
LY .‘u N \.,
7} '/ \\., vl N,/
. < ¢ < woog
g & 3 R

H35-45503N
Engine Parts List #2




H35-45503N

Engine Parts List #2

Page 6 of 8

Ref # Part Number Qty Description
40 31410 0 Element, Breather
44 650128 0 Screw
49 650548 0 Screw, Hex washer hd., 8-32 x 5/16
56 31336 0 Lever, Governor
59 28277 0 Washer, Flat
78 31545 0 Cleaner Assy., Air
83 28820 0 Screw
87 31688 0 Gasket, Carburetor (1/8 thick)
99 730162 0 Kit, Muffler Adapter
100A 650665 0 Screw
101 30997 0 Cover, Muffler
102 26754 0 Gasket, Exhaust
102 30081 0 Gasket, Exhaust
103 30996 0 Muffler
104 650493 0 Screw, Hex hd. Sems, 1/4-20 x 1-3/4
105 33127 0 Bracket, Muffler
123 650451 0 Screw
136B 31874 0 Baffle, Heat
156 730127 0 Cleaner Assy., Air (Poly)
156 730164 0 Cleaner Assy., Air (Paper)
164 31342 0 Spring, Compression
165 650549 0 Screw
174 610973 0 Terminal Assy.
215 31668 0 Bag, Pre-cleaner
216 31667 0 Spring, Pre-cleaner bag
217 730512 0 Kit, Pre-cleaner
218 34594 0 Rod, Choke
221A 34585 0 Knob, Control
225A 34587 0 Bracket, Choke
226 650257 0 Screw, Pan hd. Sems, 8-32 x 5/16
227A 34596A 0 Cover, Carburetor



Page 7 of 8

YA
LPA)

¥
Y ==

277A

o~
>
=1

| ﬂ” do
™~

) afop

-3
(o
AL

~

NN

&

~.
S
at

‘ prl
L) . m
- 0\ | P R - ”/
”mm _mo ~ pﬂ, v
’ N 8
\ . / A -—_—-—gv ,ununn &
e \ ¥ s m
v’ I
/ oy \ \ \ nuw, VA © m-
ol { \ / nnmue,.
| I ,f \ ™
| i L ...n.vv ,
S I’
m ““_ R ‘/v ] ,

)
2

Engine Parts List #3




H35-45503N

Engine Parts List #3

Page 8 of 8

Ref # Part Number Qty Description
30 650168 0 Washer, Flat
30 650675 0 Washer, Flat
30 650708 0 Washer, Flat 5/16"
35 6021A 0 Screw, Hex flange hd., 5/16-18 x 1-1/2
35 650628A 0 Screw, Hex hd. cap, 5/16-18 x 2-3/8
35 650694A 0 Screw, Hex flange hd., 5/16-18 x 2
35 650695A 0 Screw, Hex flange hd., 5/16-18 x 2-1/4
35 650865 0 Screw, Special Hex hd. tapped, 5/16-18 x 2
111 32661 0 Bracket, Upper fuel tank
113 30688 0 Screw, Hex hd. Sems, 1/4-20 x 1/2
117 26460 0 Clamp, Fuel line
118 29774 0 Line, Fuel (Braided 8.25")
118 30705 0 Line, Fuel (Braided 16")
118 30962 0 Line, Fuel (Braided 32")
118 34682 0 Line, Fuel (Epichlorohydrin 14.5")
122 650116 0 Nut, Lock
124 650708 0 Washer, Flat 5/16"
136 32664 0 Baffle, Heat
172 34595 0 Baffle, Heat
173 28763 0 Screw, Hex washer hd. thread-forming, 10-24
278A 32182A 0 Primer Assy.
282 32180C 0 Line, Primer
299B 33290B 0 Starter Motor (120 volt)
299B 33517B 0 Starter Motor (120 volt)



